
Liraglutide Treatment - Dosing Schedule 
 

Strength of Liraglutide is 15mg/1ml           
* You will be getting THREE 45mg/3ml vials (135mg) & 9 packs of syringes 

    

Week 
Daily  

Dose in mg 
Daily 

Dose in Units 
Weekly  

Amt Used (total used) 

1 0.6 4 units 4.2 mg 

2 0.6 4 units  4.2 mg (8.4 mg) 
3 1.2 8 units  8.4 mg (16.8 mg)

4 1.2 8 units  8.4 mg (25.2 mg)  
5 1.8 12 units 12.6 (37.8 mg) 

6 1.8 12 units 12.6 (50.4 mg) 

7 1.8 12 units 12.6 (63 mg)  
8 1.8 12 units 12.6 (75.6 mg) 

9 1.8 12 units 12.6 (88.2 mg) 
10 1.8 12 units 12.6 (100.8 mg) 

11 1.8 12 units 12.6 (113.4 mg) 
12 1.8 12 units 12.6 (126 mg) 

 

Maintenance Dose  

    
Week Dose in mg Dose in Units Weekly Amt Used 

5+ 1.8 12 units/day 12.6 mg/wk  

 
45mg x 3 vials = 135mg (total amount of medication in mg) 
3 vials at maintenance dose will last you 10 weeks  
 

- Liraglutide is a GLP-1 receptor agonist initially approved in 2010 for type 2 diabetes and later for chronic 
weight management in overweight or obese individuals. It is prescribed alongside diet and exercise to 
support weight loss.  

- Liraglutide helps regulate blood sugar, slows digestion, and reduces appetite, leading to weight loss.  It 
mimics a natural hormone (GLP-1) that signals the brain to feel full, helping to control hunger. 

- Compounded medications are not FDA-approved, but are prescribed by licensed healthcare providers 
based on individual patient needs. 

- Compounded Liraglutide is a patient-specific medication prescribed by a licensed healthcare provider 
based on a medical assessment and compounded in a 503(a) Compounding Pharmacy. 

- Newer GLP-1 receptor agonists like Semaglutide and Tirzepatide are once-weekly dosing, whereas 
Liraglutide requires daily injections. 

- Weight loss varies by individual, and gradual titration of the dose may improve tolerance and results.  
- A healthy diet and regular exercise are essential for the best outcomes. 
- Consistency is key—missing doses may reduce effectiveness, but some individuals still see success with 

every-other-day dosing based on their tolerance and response. 

 

The strength 
of your med 
is 15mg/1ml 


